ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

n trum
Ref Level 30.00 d&m  Offset 11,20 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS paks
10 dem 10 demr
0 dBm ‘ 1 0 dBm I’ 1
-10 dBm i ‘l -10 dBm ’ ‘[
-20 d8 -20 dBm f T
L. A/ \’\ e A / 3
SPURIOUS_LINE_ABS 4] i “\\ SPURIOUS_LINE_ABS A I
-40 dBrv # \_‘ -40 dBm /
-50 dBm J -50 dBm J
Selep i e
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 769.57542 MHz -57.86 dBm -22.86 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -57.75 dBm -22.75 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.88576 MHz -27.50 dBm -14,50 dB 775.000 MHz 776.900 MHz 100.000 kHz 776.85729 MHz -30.34 dBm -17.34 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99855 MHz -31.06 dBm -18.06 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.92423 MHz -33.61 dBm -20.61 dé
777.000 MHz 787.000 MHz 100.000 kHz 783.87812 MHz 4,66 dBm -25.34 dB 777.000 MHz 787.000 MHz 100.000 kHz 782.31068 MHz 3.60 dBm -26.40 dB
787.000 MHz 787.100 MHz 30.000 kHz 767.00694 MHz -30.39 dBm -17.39 dB 787.000 MHz 787.100 MHz 30.000 kHz 767.00325 MHz -33.08 dBm -20.08 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.12652 MHz -27.86 dBm -14.86 dB 787.100 MHz 793.000 MHz 100.000 kHz 787.10884 MHz -30.00 dBm -17.00 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.20221 MHz -57.72 dBm -22.72 db 793,000 MHz 806.000 MHz 6.250 kHz 703.25325 MHz -57.71 dém -22.71 d&
T bl
L L J o L L J L
15 4.0UN.2024 15:
-
Ref Level 30.00 d&m  Offset 11,20 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS
10 dem 10 demr
0 d&m [ 0dBm r— -
-10 dBm J [ -10 dBm l
-20 d8 } -20 dBm ; {
. / \ . ] \
SPURIOUS, LINE_ABS h\""‘- SPURIOUS_LINE_ABS 7 1
-40 dBrv -40 dBm 4 t
-50 dBm J -50 dBm Jr/
Seisani G
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.72328 MHz -57.92 dBm -22.92 dB 763.000 MHz 775.000 MHz 6.250 kHz 769.29970 MHz -57.92 dBm -22.92 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89715 MHz -32.81 dBm -19.81 dB 775.000 MHz 776.900 MHz 100.000 kHz 776.89336 MHz -35.43 dBm -22.43 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.98397 MHz -36.41 dBm -23.41 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.99466 MHz -38.71 dBm -25.71 d8
777.000 MHz 787.000 MHz 100.000 kHz 782.24075 MHz 2,64 dBm -27.36 dB 777.000 MHz 787.000 MHz 100.000 kHz 782.33066 MHz 0.66 dBm -20.34 dB
787.000 MHz 787.100 MHz 30.000 kHz 767.01354 MHz -35.38 dBm -22.38 dB 787.000 MHz 787.100 MHz 30.000 kHz 7687.02712 MHz -37.79 dBm -24.79 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.10884 MHz -33.02 dBm -20.02 dB 787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -35.44 dBm -22.44 dB
793,000 MHz 806.000 MHz 6,250 kHz 800.14935 MHz -57.64 dBm -22.64 db 793,000 MHz 806.000 MHz 6,250 kHz 801.50000 MHz -57.59 dBm -22.59 dB
— _— — _—
{ L J q v { L J b e
11 1.JUN.2024
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

Conducted Spurious Emission

LTE Band 13 / 5MHz
Lowest Channel / QPSK Middle Channel / QPSK

Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit Twrk PAES
i sPURIOUS. INE_ABS PAB sPURIOUS INE_ABS
-10 #8fE BLEE

S_LINE_ABS_ [ SPURIC

S_LINE_ABS_

-20 dBm
=30 dBi <30 dBm
-40 dBm — -40 dBm . — o]

-50 dBm

J -50 dBm
e

| M

=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763,000 MHz 100,000 kHz 639.74205 MHz -55,51 dBm -42,51 dB 30,000 MHz 763,000 MHz 100,000 kHz 626.79325 MHz -55,67 dBm -42,67 dB
806.000 MHz 1.000 GHz 100.000 kHz 935.87476 MHz -54.72 dBm -41.72 dB 506,000 MHz 1,000 GHz 100,000 kHz 927.77731 MHz -54,85 dBm -41.85 db
1.000 GHz 3.000 GHz 1.000 MHz 2.48188 GHz -44.46 dBm -31.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -44,38 dBm -31.38 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99435 GHz -39.78 dBm -26.78 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.94636 GHz -30.31 dBm -26.81 dB
T bl
i ZB.MAY.ZDZ24 01:5
Highest Channel / QPSK
1
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1ank Pabs
10 EHHE IDUR]OUS LINE_ABS PABS
| SPURIOUS_LINE
-20 dB
-30 dBr
-40 dBm e
i — )
v - e
-50 dém J
-70 dBm
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 637,298688 MHz -55.28 dem -42.28 d&
B06.000 MHz 1.000 GHz 100.000 kHz 971.90127 MHz -55.11 dBm -42.11 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -44,12 dBm -31.12 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99385 GHz -39.87 dBm -26.87 d&
i
JL J
Date: 28.MAY.2024 03:03:06
TEL : 886-3-327-3456 Page Number 1 A7-19 of 21

FAX : 886-3-328-4978
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LTE Band 13 / 10MHz

Middle Channel / QPSK

Spectrum n:‘:’n

Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 ddne ILDIIRIOHS INE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dB

-30 de

-40 dBém

-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 632.65686 MHz -55.37 dem -42.37 d&
£06.000 MHz 1.000 GHz 100.000 kHz 933.59585 MHz -54.41 dBm -41.41 dé
1.000 GHz 3.000 GHz 1.000 MHz 2.63334 GHz -44.49 dém -31.49 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.98935 GHz -39.88 dBm -26.88 dB
5T s
1 J GIINNRRDD W
Date: 28.MAY.2024 03:14:01
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0064
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0060
-10 Normal Voltage 0.0097 PASS
-20 Normal Voltage 0.0063
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0035
20 Normal Voltage 0.0000
20 Battery End Point 0.0092
Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 14

Peak-to-Average Ratio

Mode LTE Band 14 / 5MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.23 5.48 6.41 6.49 PASS
Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.20 5.45 6.17 6.52 PASS
TEL : 886-3-327-3456 Page Number : AB-1 of 30

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 14 / 5SMHz /| QPSK

LTE Band 14 / 5MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b

Ref Level 30.00 dém  Offset 11,10 d&

Spectrum b

Ref Level 30.00 dém  Offset 11,10 d&

CF 793.0 MHz Mean Pwr + 20,00 dB

o att 30 08 AQT 2 ms @ RBW S MHz o att 30 08 AQT 2 ms @ RBW S MHz
@152 view @152 view
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CF 793.0 MHz Mean Pwr + 20.00 dB

Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | o0a% | oowme |
Trace 1 | 22,62 dbm 26,93 dbm 4.30 da 2.43 0B .00 6B E B .26 0B
l—

C y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ o174 dem 27,37 dem 5.63 d8 3.04 d8 4.84 da 5.48 d8 5.59 08
| ———
il ] B e

LTE Band 14 / 5MHz / 64QAM

LTE Band 14 / 5MHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b

Ref Level 30.00 dém  Offset 11,10 d&

Spectrum b

Ref Level 30.00 dém  Offset 11,10 d&

o att 30 08 AQT 2 ms @ RBW S MHz o att 30 08 AQT 2 ms @ RBW S MHz
@152 view @152 view
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CF 793.0 MHz Mean Pwr + 20.00 dB CF 793.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ o064 dbm 27,44 dBm 5.80 d8 .10 68 5.30 dB 6.41 0B 5.70 08 Trace 1 | 18,72 dbm 26,65 dbm 7.92 d8 2.99 d8 5.10 d8 5.49 d8 7.45 08
— — I ——
il J [ il ] SRR e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 14 / 10MHz / QPSK

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset L1, 10 db Ref Level 30.00 cbm  Offset L1, 10 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
i .
o, — o, R
BN - - -
" h
X 3
0.0 . 0.0 .
N
| A
1 i
1E-03 | 1E-03 |
1E-04 1E-04 |
‘ I
1E v 1E x
CF 793.0 MHz Mean Pwr + 20.00 dB CF 793.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 22,85 dem 27,11 dem 4.26 d8 2.43 0B .00 6B .20 08 .26 08 Trace 1 | 2183 dem 27,45 dem 5.62 d8 3.04 d8 4.87 da 5.45 da 5.59 08
Marker Marker
I J [T il ] SRR w0
Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset L1, 10 db Ref Level 30.00 cbm  Offset L1, 10 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
[ s
. = 0. r
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N
0.0 - . 0.0 .
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1E-03 ‘\‘ 1E-03
5 a8
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1E-04 1E-04 .
¥
\
1E4 - 1E- . -
CF 793.0 MHz Mean Pwr + 20.00 dB CF 793.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 20,90 dem 27,55 dem 5.65 d8 .04 0B 513 dB 5.17 08 5.55 08 Trace 1 | 18.96 dem 26,89 dBm 7.94 d8 3.10 d8 5.19 d8 5.52 d8 7.51 08
Marker Marker
I J [T il ] SRR w0

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2803-02B

26dB Bandwidth

LTE Band 14 : 26dB BW(MHz)

Mode
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.89 4.99 9.83 9.84 - - - -
Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 497 4.96 9.89 9.86 - - - -
: A8-4 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 14

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.84 dBm) ™M1[1] 16.79 dBm)
» 794.13900 MHz 792.36100 MHZ]
20 ! 20
o ndey s 26.00 dB i T ndB 26.00 dB
- fifr et oty dntpess el A 4.895000000 MHz 04 P ek A e e o i AP W 4.995000000 MHZ]
T Q factor \ 162.2 Ji Q factor 158.6)
o Lk v
-10 df w -10 d
4 P ot
Iy S b
o Jprad i,
v L
-40 di
50 df 50 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 794.139 MHz 16.84 dBm nd@ down 4.895 MHz M1 792.361 MHz 16.79 dBm nd@ down 4,995 MHZ
T1 1 790.562 MHz -9.40 dBm nd8 26.00 dB T1 L 790.512 MHz -9.07 dBm nd8 26,00 d8
T2 1 795.478 MHz -9.38 dBm Q factor 162.2 T2 1 795.507 MHz -7.76 dBm Q factor 158.6
L I 4 L [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 1928 dbm)| MI[1] 18.30 dBm
1 789.6230 MHz M1 794.6580 MHz,
= L), b AR A i 26.00 dB 20 T, .00 s
pul v Py . AR RIS TR [ ot -
g I By h 9.830000000 MHz 104 e ML M M""‘"\ 9.850000000 MH|
Q factor \ 80.3 Q factor h 80.7
10 d ﬂw “‘W -10d l"l-*l |
A f
20 a0 it 29 - b AT .
T m AT
pevrc b’\‘LV'w'-r Y i
v 30
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 789.823 MHz 19,28 dam nd8 down 9.83 MHz ML L 794.558 MHZ 18.30 dam nd8 down 9,85 WHZ
T1 1 788.125 MHz -5.01 dBm nd8 26.00 dB T1 L 7BE.125 MHz -12.05 dbm nd8 26,00 d8
T2 1 797,955 MHz -7.07 dam qQ factor 80.3 T2 1 797.975 MHz 9.16 dam qQ factor 80.7
L I 4 L [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 5.42 dbm)| MI[1] 17.43 dBm
793.05000 MHz 1 792.4610 MHz
20 20 2
b ndB 26.00 dB I N rende . 26.00 dB
0u A W AN AP i A B frn 0, 4.975000000 MHZ 04 i ol s Pl 9.890000000 MH]
T Qfa 159.4 ] Q factor 80.1
I
o d / 0 di 7
-10 le -10 d Fh
k M
. . fu" T 'J\L T
I M A |
A, | e L b,
PRl ¥ AL i
40 d -40 de
50 df 50 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 793,085 MHz 15.42 dam nd8 down 4.975 MHz ML L 792,451 MHz 17.43 dam nd8 down 9,89 WHZ
T1 1 790.552 MHz -10.47 dBm nd8 26.00 dB T1 L 7BE.085 MHz -11.41 dm nd8 26,00 d8
T2 1 795.527 MHz -11.59 dam Q factor 159.4 T2 1 797.975 MHz -9.25 dBm Q factor 80.1
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 14

rum = trum 5
Ref Level 30.00 abm  Offset 1110 0B = RBW 100 kHz Ref Level 30.00 GBm  OFfset 11.10 0B = RBW 300 kh
o Att 0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0 de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
™MIL1] 13,23 dbm| ™MIL1] 16.00 aBm|
. 791.29100 MHz i M 797.9160 MHz
20 0 nde 26.00 dB| @ nde J 26.00 dB)
w0 L L R PP T R 4.965000000 MHz| 104 i At A sl A Y A ity Y 9.870000000 MHZ|
r " fact oF \ 159.5 ] Q factor \ 80.8]
0 dom: : 4 0 dam s 1
I | T 3
-10 dam - -10 dam: + L
N ! A ]
20 dBm ~ 4 20 dem " “J"‘
) N ! e P A
1 [ robis g sl H Al
B e Ll e v A g B0
a0 dem -40 dBm
-50 dem -50 dBm
-0 dam -60 dam
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre X-value ¥-value Function Function Result Type | Ref | Trc X-valug ¥-value Function Function Result
f I I i i 1 f I I i i I
M1 T 791.731 Mz 13.23 dBm nds down 4.965 MRz M 797,316 MRz 15.83 dem nds down 9,57 Whz
TL 1 790,502 MHz -11.41 dBm ndg 26.00 dB 1 L 7BE.045 MHz -8.58 dam ndg 26,00 d&
T2 1 795,466 MHz -13.06 dBm Q factor 159.5 T2 1 797,915 MHz -9.81 dam Q factor 80.8
8 JL J o JL J

TEL : 886-3-327-3456 Page Number : A8-6 of 30
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Occupied Bandwidth

LTE Band 14 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.51 4.49 9.03 9.01 - - - -
Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 4.49 9.05 9.05 - - - -
Page Number : A8-7 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 14

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.71 dBm) 5 dBm)|
1900 MHZ| 791.19200 MHZ]
20 20
o o . (Osc B 4.515424515 MHz K . Do 4.495504496 MHz
Wy Tl e PP o Sl A A s e g
104 104 f]"’ At Payy s W W
- ! y .' L
J r N
-tod ' -10d 1 4
ol \,
e M 20 d Chdiun f A
oy Ty \JL\L,' e o M n
T eyl e
-40 di
50 df 50 d
&nd -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 703,539 MHz 16.71 dam ML 791.192 WAz 15.55 dam
T1 1 790.74225 MHz 11.23 dBm Oce Bw 4.515484515 MHz T1 L 790.76224 MHz 8.70 dBm Oce Bw 4.495504496 MHz
T2 1 79525774 MHz 11.29 dam T2 1 795.25774 MHZ 10.92 dam
L I 4 [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.09 dBm) ™M1[1] 18.96 dBm)
20 11 789.9030 MHz| 20 M B 00 MHz
- T - P
bl NG B g, M 9.030960031 MHz A o BB g 72 9.010989011 MHZ
10d 104 T
/ / \
” J ! ” f ]
104 l Mﬂ‘. - L\, 104 T ‘lq
20 ot i, | L ! byt |
e s, m»ﬂg\' G
-an -30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 789,303 MHz 19.09 dam ML 792,45 MHz 18.36 dam
T1 1 788.4845 MHz 12.48 dBm Oce Bw 9.030965031 MHz T1 L 788.5245 MHz 11.25 dBm Oce Bw 9.010969011 MHz
T2 1 747.5158 MHz 14.45 dBm T2 1 97,5355 MHz 11.45 dam
L I 4 L [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.71 dBm) ™M1[1] 17.57 dBm)
- 792.91000 MHz - m 793.1800 MHz,
1l Occ Bre 4.495504496 MHz [SSTRPI AT | SO =L 050049051 MHz
T s e " g T bl
e Aottt o b 04 e i W
o d 0 di
-10 d -10 de
!
204 20 of gt m'
s \ i f AT "
Poarin i A P " ; TRIY ey
L [y (ST W) fa P i) I L
TE W
40 df -40 d
50 df 50 d
60 d -60 di
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 792,31 MHz 15.71 dam ML 793,18 MHz 17.57 dam
T1 1 790.75225 MHz 9.10 dBm Oce Bw 4,495504496 MHz T1 L 7B8.4845 MHz 10.47 dBm Oce Bw 9.050949051 MHz
T2 1 795.24775 MHz 9.54 dam T2 1 797.5355 MHz 11.53 dam
L I 4 [S JL 4 -
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trum b ctrum =
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.05 dBm) ™M1[1] 16.11 dBm)
20 a8 _ 794.92800 MHz 0 de " 792.5000 MHz,
OccBre M 4.495504496 MHz 1 Occ B . 9.050949051 MHZ
104 Ava o PR . ospe AL 72 o Tl At nsbis W ot et APt il 2
1 - v = < Pl 1 # 7
{ i / \
0 dbm 1 ! 0 dam: n 4
10 dBm: - V\ -10 dBm: ¥ 'IJ
i T
1 T Jl W
20 dBm . 4 20 dem { -
i In MI " i
3 d k) e i s Tt i il STV
|20 e P B
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 704,928 NMHz 13.05 dam ML 792.5 WAz 16.11 dam
T1 1 790.75225 MHz 7.04 dam Oce Bw 4,495504496 MHz T1 L 7B8.4845 MHz .98 dBm Oce Bw 9.050949051 MHz
T2 1 795.24775 MHz 6.76 dam T2 1 797.5355 MHz 9.16 dam
L e J U ) e JU J -
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SPORTON LAB.
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Report No. : FG3D2803-02B

Conducted Band Edge

LTE Band 14 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pectrur |l Sp m
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto FFT Ref Level 30.00 d8m Offset 11.10 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS
o0 dh’_u! sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS i
10 dém 10dBm Inl
0 db \ 0 dem |
-10 dem -10 dém ‘
SPURIOUS_LINE_ABS_ [ l [ SPURIOUS_LINE_A85_ | \
-20 d8m ! H -20 dem A
30 dem / \ -30 dém i ‘\
-40 dam 40 dBm
]
e e A M e el [P tnarrn S i B i i e s \
-50 dem 1 Ww“i P .»1| J o | e
-60 dBm -60 dem
Start 758.0 MHz 6005 pts Stop 806.0 MHz | ||['Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
___Range Low RangeUp | RBW | Frequency | __Powerabs |  aLimit Range Low Range Up | RBW | Frequency |__Powerabs | aAlimit |
756.000 MHz 769,000 Mz 100.000 kHz 759, 45703 MHz =45,15 dbm -32.15 dB 758.000 MHz 769.000 MHz 100.000 kHz 758.11538 MHz -44.90 dBm -31.90 db
769.000 MHz 775.000 MHz 5.250 kHz 772, 46777 MHz -57.62 dém -22.62 db 769.000 MHz 775.000 MHz £.250 kHz 769.78222 MHz -57.78 dBm -22.78 dB
775.000 MHz 788,000 MHz 100,000 kHz 78700351 MHz -15.16 dém -2.16 d8 775.000 MHz 788.000 MHz 100.000 kHz 777.56494 MHz -44.62 dBm -31.62 dB
788.000 MHz 799.000 MHz 100,000 kHz 788,35714 MHz 22,36 dBm -7.64 dB 786,000 MH= 789,000 MH2 100,000 kHz 707 66434 MHz 22.30 dBm 7708
799.000 MHz 806.000 MHz 6.250 kHz 805.92657 MHz -57.68 dEm -22.68 d& 799.000 MHz B806.000 MHz 5.250 kHz 795.01748 MHz -53.69 dbm -18.69 db

]" 1

024

)8 MAY ., 2|

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur =] Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,10 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES Limit Gheck PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dhjRe—_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
pr— (“M‘WH!
0 de i 0dem l
-10 dBm -10 dBm ‘
SPURIOUS_LINE_ABS_ l [ SPURIOUS_LINE_ABS_ ‘ |
-20 dBm I. \ -20 dem ] T
\
-30 dBm N -30 dBm .
— A N [ 17
40 dem o e 40 dBm wp”’m
50 dem i e B S ke \.‘
R . ha J = b |
-60 dBm M -60 dBm
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Range Low Range Up | RBW | Frequency |__Powerabs | aAlimit |
758.000 MHz 765.000 MHz 100.000 kHz 758.44505 MHz -45.17 dBm -32.17 dB 758.000 MHz 769.000 MHz 100.000 kHz 758.19231 MHz -44.78 dBm -31.78 dB
769.000 MHz 775,000 MHz 6.250 kHz 77492054 MHz -57.72 dém -22.72 dB 769.000 MHz 775.000 MHz 6.250 kHz 774,60739 MHz -57.61 dBm -22.61 dB
775.000 MHz 788.000 MHz 100.000 kHz 787,99351 MHz -21.26 d&m -8.26 d& 775.000 MHz 768.000 MHz 100.000 kHz 767,94156 MHz -43.08 dBm -30.08 dB
788.000 MHz 799.000 MHz 100.000 kHz 789.47802 MHz 7.56 dBm -22.04 dB 788.000 MHz 799.000 MHz 100,000 kHz 704,32418 MHz .48 dBm Z21.50 dB
799.000 MHz 806.000 MHz 6.250 kHz 799,35315 MHz -51.11 dBm -16.11 dB 709.000 MHz 805,000 MHz 5.250 kHz 799.10839 MHz —44.24 dbm ~9.24 dB
\
)i i ) o
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG3D2803-02B

LTE Band 14 / 5SMHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur || Spectrum 7
Ref Level 20.00 dBm  Offset 11.10 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.10 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS N 20 th‘.‘P' SPURIOUS_LINE_ABS PASS "
10 dBm ¥ 10 dBm I“‘
0de ‘\ 0 dem J '
-10 dem -10 dBm
SPURIOUS_LINE_ABS_ 1 [ SFURIOUS_LINE_ABS_ I l
20 dem a 20 dBm /
-30 dém j ‘\ -30 dem H \L
40 dam — 40 dBm s
et i N SRR A e Amesaon R o e T A
-50 dBm MN[ J‘W | -50 dBm '“"‘l J " ‘
60 dem -60 dBm
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.00549 MHz -45.12 dBm -32.12 d8 756.000 MHz 769.000 MHz 100.000 kHz 758.35714 MHz ~44.20 dbm -31.20 db
769.000 MHz 775,000 MHz 6.250 kHz 771,25337 MHz -57.67 dem -22.67 d 769.000 MHz 775,000 MHz 6,250 khz 7138464 MHe 57 78 dBm 2278 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -16.38 dem 775.000 MHz 788,000 MHz 100.000 kHz 77534416 MHz -44.86 dBm -31.86 dB
786,000 MHz 799.000 MHz 100,000 kHz 788.32418 MHz 21.33 dbm 788,000 MHz 799,000 MHz 100,000 kHz 79764286 MHz 21.34 dBm -8.66 db
799.000 MHz 205.000 MHz 5.250 kHz 799.17133 MHz -57.67 dém -22.67 dB 759.000 MHz 806,000 MHz £.250 kHz 7599.01748 MHz -54.05 dBm -15.05 db
Y
Il j [ i

02:20:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 20.00 dBm  Offset 11.10 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,10 de Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit fheck PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghifie_§PURIOUS LINE 4BS PASS
10 dBm 10 dBm —]
o WI odem {{ “']{
-10 dem -10 dBm i
SPURIOUS_LINE_ABS_ 1 [ SFURIOUS_LINE_ABS_ | |
-20 dBm \ -a0 dem \I
8 [ \
.30 dem - -30 dem — =
Ml » N
-40 dBm NJNMM -40 dBm [~ -
Lt - '] L e S VN NPy
| e i e
-60 dBm [ s -60 dBm
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769,000 MHz 100,000 kHz 75891758 MHz -45.03 dBm -32.03 dB 758.000 Miz 260.000 Mz 100,000 ke 758 5E498 TS 44 56 oo  SLEe
769.000 MHz 775,000 MHz 6.250 kHz 772,84258 MHz -57.67 dem -22.87 d& 760,000 MHe 775,000 MHz & 250 kHz 72 59341 MHe 5784 dBm oona de
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -24.85 dém -11.85 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.46104 MHz -41.63 dBm -28.63 db
788.000 MHz 799,000 MHz 100000 kHz 790.84066 MHz 7.48 dBm -22.52 dB 786.000 MHz 799,000 MHz 100000 kHz 705 38462 MHe T on o dn
799.000 MHz 508,000 MHz 5.250 kHz 799,50699 MHz -51.45 dBm -16.45 dB 799.000 MHz B06.000 MHz 6.250 kHz 799,03147 MHz -45.64 dBm -10.64 dB
Y
)i i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 14 / 5SMHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur mr|| Spectrum 7
Ref Level 20.00 dBm  Offset 11.10 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.10 dB Mode 4uto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit heck PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm Iﬂ\
ode ‘ 0 dBm H
-10 dem -10 dBm
SPURIOUS_LINE_ABS_ [ ‘ [ SPURIOUS_LINE_ABS_ l l
-20 dBm f \ -a0 dem j
-30 dBm j 1 -30 dBm / L
40 dam ] 40 dBm \
sa"a-guw e ] [ gt it [t mﬁ e e e e N e e LM s et \1
o \ | o I L
60 dem -60 dBm -
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
7£8.000 MHz 769.000 bz 100.000 kHz 750,25824 MH2 -45.29 dBm -32.29 d8 756.000 MHz 769.000 MHz 100.000 kHz 759,50000 MHz -45.11 dbm -32.11 dB
769.000 Mz 775,000 MHz 5.250 kHz 771,60420 MHz -57.76 dBm -22.76 dB 769.000 MHz 775,000 MHz 6.250 kHz 77170629 MHz -57.76 dBm -22.76 dB
775.000 MHz 768,000 MHz 100.000 kHz 787,99351 MHz -17.14 dém 775.000 MHz 769.000 MHz 100.000 kHz 775.08442 MHz -44.54 dbm -31.54 db
786,000 MHz 799.000 MHz 100,000 kHz 768,35714 MHz 20.25 dbm 788,000 MHz 799,000 MHz 100,000 kHz 797,64286 MHz 20.56 dBm -9.44 dB
799.000 MHz 205.000 MHz 5.250 kHz 80165084 MHz -57.92 deém -22.02 dB 759.000 MHz 806,000 MHz £.250 kHz 7599.03147 MHz -56.66 dBm -21.66 db
Y
Il i [ i
Date: 2 02 03:21:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto FFT

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auta FFT

@1 AvgPwr ®1 AvgPwr
Limit Gheck BAES Limit Gheck PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dhjRe—_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
P -
o de Nwl 0dem fwm wjl
-10 dBm -10 dBm
SPURIOUS_LINE_ABS_ [ 1 [ SPURIOUS_LINE_ABS_ } l
-20 dBm r -20 dem i
-30 dem f ‘\AM -30 dem ‘\\1
40 dBm = arid 40 dBm
o — N o R I—— N
-50 dam w“l ‘ 50 dBm— ] e ""1[ rl
-60 dBm -60 dBm
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
758.000 MHz 769,000 MHz 100.000 kHz 758.04945 MHz -45.33 dBm -32.33 dB 758.000 MHz 769.000 MHz 100.000 kHz 758.63187 MHz -45.18 dBm -32.18 dB
769.000 MHz 775,000 MHz 6.250 kHz 77324438 MHz -57.52 dBm -22.52 dB 769.000 MHz 775.000 MHz 6.250 kHz 774.22977 MHz -58.02 dBm -23.02 dB
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -22.49 dém -9.49 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.39610 MHz -41.53 dBm -28.53 dB
788.000 MHz 799.000 MHz 100.000 kHz 78844505 MHz 6.58 dBm -23.42 dB 788.000 MHz 799.000 MHz 100,000 kHz 704,31868 MHz .18 dBm 23,32 dB
799.000 MHz 806,000 MHz 6.250 kHz 799.58392 MHz -51.77 dém -16.77 dB 799.000 MHz 806.000 MHz 6.250 kHz 799,10839 MHz -48.26 dBm -13.26 dB
\
] I r3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 14 / 5MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur mr|| Spectrum 7
Ref Level 20.00 dBm  Offset 11.10 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.10 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit Gheck PAES
o0 thJH BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm ‘ﬂ‘
0 dB 0 dem ,i
-10 d8m -10 dem
SPURIOUS_LINE_ABS_ i [ SPURIGUS_LINE_ABS_ H
-20 dBm ‘ \ -a0 dem , [
-30 dBm m -30 dBm T t
-40 dam J \% Jﬂl -40 dBm |" ./} |
| At tmtn e ~t w . SV PRSI WP '-JLW \1
50 dem ] i‘mﬂv‘ ] plvagenn ey [ v e
| | | et
60 dam -50 dBm
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 760.17033 MHz -45.08 dBm -32.08 d8 756.000 MHz 769.000 MHz 100.000 kHz 758.81868 MHz ~44.57 dbm -31.57 db
769.000 MHz 775,000 MHz 6.250 kHz 770,72264 MHz -57.80 dem -22.80 d& 769.000 MHz 775000 MHz 6,250 khz 273.79820 MHe 57 74 dBm 2274 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -22,86 dem -9.86 d& 775.000 MHz 788,000 MHz 100.000 kHz 775,30610 MHz -44.13 dBm -31.13 dB
788.000 MHz 793.000 MHz 100,000 kHz 788,32418 MHz 16.60 dBm -13.40 dB 788 000 MH= 789.000 MHz 100.000 kHz 707 58631 MHe 16.53 dBm 1347 db
799.000 MHz 205.000 MHz 5.250 kHz 79903147 MHz -57.59 dém -22.59 dB 759.000 MHz 806,000 MHz £.250 kHz 7599.82168 MHz -55.19 dBm -20.19 db
T
Il j [ i
Date: 2 02 03:22:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB

Mode Auto FFT

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auta FFT

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
on dhlpe_$PURIOUS LINE ABS PASS 20 dhjRe—_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
A
0 de [y odem i‘ '1}
-10 d8m | -10 dBm
SPURIOUS_LINE_ABS_ ’ [ SPURIOUS_LINE_ABS_ } I
-20 d8m \ -20 dem ‘I
-30 dBm f \\M\vw -30 dem | ‘.\
S J S " b
-40 dBm - )
m . 40 dBm o
ity et ey F\H' it g e BT R e [N
-50 dBm l J -50 dBm J Ny
-60 dBm it -60 dBm
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp RBW | Frequency | __Powerabs |  aLimit Range Low Range Up | RBW | Frequency |__Powerabs | aAlimit |
758.000 MHz 765.000 MHz 100.000 kHz 758.00549 MHz -46.15 dBm -32.15 dB 758.000 MHz 769.000 MHz 100.000 kHz 759.20330 MHz -44.97 dBm -31.97 dB
769.000 MHz 775,000 MHz 6.250 kHz 774.83658 MHz -57.75 dém -22.75 dB 769.000 MHz 775.000 MHz 6.250 kHz 773.85215 MHz -57.83 dBm -22.93 dB
775.000 MHz 788.000 MHz 100.000 kHz 787,99351 MHz -26.45 d&m -13.45 d8 775.000 MHz 768.000 MHz 100.000 kHz 76796753 MHz -41.75 dBm -28.75 dB
788.000 MHz 799.000 MHz 100.000 kHz 785,35714 MHz 4.24 dBm -25.76 dB 788.000 MHz 799.000 MHz 100,000 kHz 795,82967 MHz 4.51 dBm -25.49 dB
799.000 MHz 806.000 MHz 6.250 kHz 799.38811 MHz -52.29 dém ~17.29 d8 795.000 MHz 806.000 MHz 6.250 kHz 799.25524 MHz -49.47 dbm -14.47 db
T
)i i )
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LTE Band 14/ 10MHz / QPSK LTE Band 14/ 10MHz / 16QAM
Band Edge / Full RB Band Edge / Full RB

pectrum Spectrum
Ref Level 30,00 dém Offset 11.10 dB Mode Auto FFT Ref Level 30.00 dém Offset 11.10 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Gheck PABS Limit Gheck PARS
20 chife_SPURIOUS LINE ABS PABS 20 dbife_$PURIOUS LINE ABS s
10 dem 10 dBnmr
PR S O
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 758.28022 MHz -45.07 dBm -32.07 dB 758,000 MHz 769.000 MHz 100.000 kHz 759.32418 MHz -45.26 dBm -32.26 dB
769,000 MHz 775.000 MHz 6.250 kHz 771.41259 MHz =-57.92 dBm -22,92 dB 769,000 MHz 775.000 MHz 6,250 kHz 774.74525 MHz -57.91 dBm -22.91dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -28.47 dBm -15.47 dB 775,000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -27.90 dBm -14.90 dB
788,000 MHz 799.000 MHz 100.000 kHz 794.28022 MHz 5.76 dBm -24.24 dB 788,000 MHz 799.000 MHz 100.000 kHz 793.88462 MHz 4.58 dBm -25.42 dB
799,000 MHz 806.000 MHz 6,250 kHz 799.01049 MHz -42,92 dBm -7.92 dB 799,000 MHz 806.000 MHz 6.250 kHz 709.03846 MHz -43,92 dém -8,92 dé
_— _—
l )il ] ] w
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Spectrum
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758.000 MHz 769.000 MHz 100.000 kHz 759.28022 MHz -45.12 dBm -32.12 dB 758,000 MHz 769.000 MHz 100.000 kHz 758.21429 MHz -44.85 dBm -31.85 dB
769,000 MHz 775.000 MHz 6.250 kHz 773.97203 MHz =-57.77 dBm -22,77 dB 769,000 MHz 775.000 MHz 6,250 kHz 774.59540 MHz -57.84 dBm -22.84 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.87662 MHz -36.13 dBm -23.13 dB 775,000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -35.20 dBm -22,20 dB
788,000 MHz 799.000 MHz 100.000 kHz 792.57692 MHz 3.76 dBm -26.24 dB 788,000 MHz 799.000 MHz 100.000 kHz 792.39011 MHz 1.42 dBm -28.58 dB
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Conducted Spurious Emission
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30,000 MHz 758,000 MHz 100,000 kHz 612 67662 MHz -55,47 dBm -42,47 dB 30,000 MHz 758,000 MHz 100,000 kHz 630.77835 MHz -55,49 dBm -42,49 dB
805.000 MHz 1.000 GHz 100.000 kHz 945.21607 MHz -54.97 dBm -41.97 dB 505,000 MHz 1,000 GHz 100,000 kHz 889.14564 MHz -55.03 dBm -42,03 db
1.000 GHz 3.000 GHz 1.000 MHz 1.57711 GHz -44.12 dBm -31.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.58210 GHz -43,94 dBm -30.94 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.97535 GHz -40.13 dBm -27.12 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.92936 GHz -30.98 dBm -26.98 dB
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1.000 GHz 3,000 GHz 1.000 MHz 1,58710 GHz -43.47 dBm -30.47 dB
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Mask

LTE Band 14 / 5MHz / QPSK
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Channel / 1RB

Spectrum
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Spectrum
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Power 24.85 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz TH Power 24.67 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  Alimi | Range Low | Rangeup | RBW | __Frequency | Power Abs | PowerRel | i
~12.500 MHz “5.000 MRz | 100.000 kHz | 785.33636 MHz 7,62 dBm 267 dB ~37.67 0B ~12.500 MHz “5.000 MRz | 100.000 kHz 783 74275 MHz ~50.37 dBm 75.04 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -15.99 dBm -40.84 dB -15.84 dB -5.000 MHz -2.500 MHz | 100.000 kHz 78682246 MHz -49.93 dBm -74.60 dB -49.60 d
2,500 MHz 5.000MHz | 100.000kHz  753.33043 MHz ~43.59 dem 7483 d8 4053 dB 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -16.23 dBm -40.36 dB -15.96 dB
5,000 MHz 12,500 MHz | 100.000 kHz 797.11232 MHz -50.10 dém -74.95 dB 9.95 df 5,000 MHz 12,500 MHz | 100.000 kHz 795 55435 MHz 47,41 dBm -72.08 dB 7.08 d8
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Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel | i |
~12.500 MHz “5.000 MRz | 100.000 kHz | 78526249 MHz ~36.12 OBm 60,23 dE
-5.000 MHz - 100.000 kHz 787.98188 MHz -20.80 dBm -45.04 dB
500 MHz 100000 kHz | 79301812 MHz -20.24 dBm 44,43 dB
5.000 MHz 100.000 kHz 795 55435 MHz -35.18 oBm -50.43 dB
-
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LTE Band 14 / 5SMHz / 16QAM

Lowest Channel / 1RB

Spectrum Spectrum
Ref Level 25.50 dam _ OHset 11.10 d& Mode Sweep Ref Level 25.50 dam _ OHset 11.10 d& Mode Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Power 24.29 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz TH Power 24.25 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel |  alimit | Range Low | Rangeup | RBW | __Frequency | Power Abs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz | 78417754 MHz 5,17 dBm 63,45 dB ~34.45 dB ~12.500 MHz ~5.000 MRz | 100.000 kHz 78511957 MHz ~50.26 oBm
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -15.92 dBm -40.21 d8 -15.21 dB -5.000 MHz 2.500 MHz | 100.000 kHz 78780072 MHz -47.05 dBm 9 -46.:
2,500 MHz 5.000MHz | 100.000kHz 75323551 MHz ~47 84 dém 7212 d8 -47.12d8 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -16.35 dBm 40,60 dB -15.60 dB
5,000 MHz 12,500 MHz | 100.000 kHz 79997464 MHz -50.20 dBm -74.48 dB 39,48 d8 5,000 MHz 12,500 MHz | 100.000 kHz 798.05435 MHz -45.62 dBm 2
2 g -—
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T Power 23.28 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | __Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78540942 MHz ~36.39 OBm 53,67 dB 2467 dB
-5.000 MHz -2.500 MHz | 100.000 kHz | 787.98188 MHz -22,49 dBm -45.77 dé -20.77 da
2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -21.13 dBm 44,42 dB -lo42ds
5.000 MHz 12,500 MHz | 100.000 kHz 79551812 MHz -35.70 dbm -58.99 gk 23.99 df
-
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LTE Band 14 / 5MHz / 64QAM

Lowest Channel / 1RB

Spectrum

(=]

Spectrum

JL

Ref Level 25.50 dam _ OHset 11.10 d& Mode Sweep Ref Level 25.50 dam _ OHset 11.10 d& Mode Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.14 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.16 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel | AL Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz ~5.000 MRz | 100.000 kHz 78530072 MHz 9,68 dBm 72,01 d8 3701 d ~12.500 MHz “5.000 MRz | 100.000 kHz 78182246 MHz ~50.22 oBm ~73.60 dE ~38.60 0B
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -17.40 dBm -40.54 dB -15.54 dB +5.000 MHz 2,500 MHz | 100.000 kHz 78772826 MHz 49.34 dBm -72.49 dB =47.49 d8
2,500 MHz 5.000MHz | 100.000kHz 75461232 MHz 43,67 dem -72.81d8 -47.81d8 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -17.38 dBm 4051 d8 -15!
5,000 MHz 12,500 MHz | 100.000 kHz | B02.61957 MHz -50.42 dBm -73.56 dB 38,56 d8 5,000 MHz 12,500 MHz | 100.000 kHz 795 84420 MHz -48.27 dbm -71.43 dB
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Spectrum Emission Mask Standard: None
T Power 22.26 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | __Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78540942 MHz ~36.53 0Bm ~58.79 dE 23,79 dB
-5.000 MHz -2.500 MHz | 100.000 kHz | 787.98188 MHz -23.60 dBm -45.96 d& -20.66 d8
2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -23.62 dBm -45.33 dB -20,38 d
5.000 MHz 12,500 MHz | 100.000 kHz 795 65304 MHZ -35.78 obm -58.05 db 23,05 o
-
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LTE Band 14 / 5MHz / 256 QAM

Lowest Channel / 1RB

Spectrum

Spectrum

(=]

Ref Level 29.90 d2m

Offset 11.10 d&

Mode Sweep
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CF 790.5 MHz 691 pts Span 25.0 MHz CF 790.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tk Power 19.90 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 19.82 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  Alimit Range Low | Rangeup | RBW | __Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz | 78403261 MHz 46,17 dBm 6,07 dB 3107 dB ~12.500 MHz “5.000 MRz | 100.000 kHz 78124275 MHz ~50.32 dBm 70.14 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 787.98188 MHz -22,20 dBm -42.10 dB -17.10 d8 -5.000 MHz 2.500 MHz | 100.000 kHz 786,09783 MHz -49.97 dém -69.90 dB
2,500 MHz 5.000MHz | 100.000kHz 75480217 MHz -50.10 d2m -70.00 d& -45.00 dB 2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -22.35 dBm 42,17 dB
5,000 MHz 12,500 MHz | 100.000 kHz 795.42391 MHz -50.26 dBém -70.16 dB 35.16 d8 5,000 MHz 12,500 MHz | 100.000 kHz 796.96739 MHz 45,20 dBm -66.02 dB
-~ -
L JL

L JL

Lowest Channel / Full RB

Spectrum

Ref Level 29.90 dBm

Offset 11.10 d& Mode Swesp

Limit ¢
p< 20!

20 di

heck

[

-10 dem

-20 dBm

-30 dim

-40 dem

GF 790.5 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask
Tw Power 20.26 dBm

standard: None
Tx Bandwidth 5.000 MHz

RBW 100000 kHz

Range Low | Rangeup | RBW | Frequency | Powerabs | Power Rel ALimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78522826 MHz ~38.22 Bm ~58.55 dB ~23.55 dB
-5.000 MHz -2.500 MHz | 100.000 kHz | 787.98188 MHz -25.60 dBm -45.96 dB -20,86 d8
2,500 MHz 5.000MHz | 100.000kHz 79301812 MHz -25.63 dBm -45.33 dB 20,89 d
5.000 MHz 12,500 MHz | 100.000 kHz 795 59058 MHz -37.05 dbm _57.32 dB 22,32 dB
( J ) -
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LTE Band 14 / 5MHz / QPSK

Middle Channel / 1RB

Spectrum

Spectrum
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Ref Level 29.90 d2m

Offset 11.10 d&

Mode Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
TH Powier 24.66 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz TH Power 24.82 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz “5.000 MRz | 100.000 kHz 78783636 MHz 7,62 dBm 7228 dB ~12.500 MHz ~5.000 MRz | 100.000 kHz 78609783 MHz ~50.55 oBm 75.37 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -16.26 dBm -40.91 d8 -5.000 MHz 2.500 MHz | 100.000 kHz 788.77899 MHz -50.15 dBm -74.97 dB
2,500 MHz S.000MHz | 100.000kHz  756.42331 MHz ~43.57 dm 7452 d8 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -15.54 dBm -40.45 dB -15.46 dB
5,000 MHz 12,500 MHz | 100.000 kHz | B03.09058 MHz -50.31 dBm -74.96 dB 5,000 MHz 12,500 MHz | 100.000 kHz 798.12661 MHz 47,31 dBm -72.13 dB 7.13 d8
2 g -—
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Spectrum Emission Mask Standard: None
T Power 24.17 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 787 80072 MHz ~37.51 0Bm ~61.67 dE 26,67 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz 21.64 dBm 45.80 di -20.80 d8
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -21.33 dBm 45,00 dB -21.00 &
5.000 MHz 12,500 MHz | 100.000 kHz 79945739 MHz -39.05 obm 53.22 dB 28,22 dB
-
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LTE Band 14 / 5SMHz / 16QAM

Middle Channel / 1RB

Spectrum
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Ref Level 29.90 d2m

Offset 11.10 d&

Mode Sweep
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-60 dBm -60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 24.30 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 24.00 dBm Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78656884 MHz 5,22 dBm 63,52 dB ~12.500 MHz “5.000 MRz | 100.000 kHz 784 46739 MHz ~43.98 oBm ~73.98 dE ~36.98 0B
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -16.10 dBm -5.000 MHz 2.500 MHz | 100.000 kHz 78867029 MHz -47.38 dBm -71.38 dB -46.38 dB
2,500 MHz 5.000MHz | 100.000kHz 75533043 MHz ~46,66 d2m 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -15.68 dBm -35.67 dB -14.67 dB
5.000 MHz 12.500 MHz | _100.000 kHz B01.67754 MHz -50.14 dBm 5.000 MHz 12.500 MHz | _100.000 kHz 799.21377 MHz -42.53 dBm -66.53 dB 153 dé
L JL J L JL J
Ref Level 20.90 d&m__ Offset 11.10 d& Mode Sweep
@ 1Rm Max
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I
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Spectrum Emission Mask

standard: None

T Power 23.21 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 767 83696 MHz ~36.30 OBm 53,51 dB 245148
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -22.57 dBm -45.78 dB -20.78 d8
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -21.74 dBm 44,35 dB -19.85d
5.000 MHz 12.500 MHz | 100.000 kHz 798.05435 MHz -38.88 dBm -62.09 dB -27.09 dB
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LTE Band 14 / 5MHz / 64QAM
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Spectrum Spectrum
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Limit qheck Limit qheck
20 dBm 22 oy oE 5200
20d ‘,, 20d ‘“
| |
0 de 0 de H
‘ [
-10 dem 4 -10 dem
' l
-20 dBm -20 dBm
i
-30 dem T -30 dem
~40 dm - Y ~40 dm -
N ke
i i
50 = e S s — |50, clem o e =
-60 dBm -60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.19 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 23.18 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | powerRel |  alimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78696739 MHz 43,05 dBm 722448 “37.24d8 ~12.500 MHz “5.000 MRz | 100.000 kHz 78551812 MHz ~50.22 dBm 38,42 0B
+5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz ~-17.54 dBm ~40.73 dB -15.73 d8 +5.000 MHz -2.500 MHz | 100.000 kHz 790,11957 MHz -50.27 dém -48.45 dB
2,500 MHz 5.000MHz | 100.000kHz  756.13406 MHz -43.58 dem - -46.77 dB 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -18.41 dBm -16.58 dB
5,000 MHz 12,500 MHz | 100.000 kHz | B00.55435 MHz -50.02 dém 21 d8 5,000 MHz 12,500 MHz | 100.000 kHz 79905884 MHz 48,90 oBm 7.08 d8
-~ -
L JL J L JL J

Middle Channel / Full RB

Spectrum

Ref Level 29.90 dBm__ Offset 11.10 d& Mode Swesp

@ 1Rm Max
Limit qheck rakS
20 B2
)
0 e
10 dan
-20 dBm
| Py
[ b
&0 dBm
CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22.16 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78730942 MHz ~36.20 0Bm 58,36 dE ~23.36 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -23.28 dBm -45.44 dB -20.44 dB
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -23.31 dBm 4597 dB -20.57 d&
5.000 MHz 12,500 MHz | 100.000 kHz 79848913 MHz -37.90 dbm -50.05 gk 25.05 ol
-

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 14 / 5MHz / 256 QAM

Middle Channel / 1RB

Spectrum Spectrum
Ref Level 25.50 dam _ OHset 11.10 d& Mode Sweep Ref Level 25.50 dam _ OHset 11.10 d& Mode Sweep
Limit qheck Limit qheck
20 dbm2 20 dbm2
]
0 de 0 de ‘[
-10 d@m -10 d@m I \\
|
-20 dBm -20 dBm t
|
-30 dBm -30 dBm 1
A I
-40 dBm -40 dBm r;
f / \ A .
50 A / LY S— — — 50 — e N L A =
-60 dBm -60 dBm
CF 793.0 MHz 691 pts Span 25.0 MHz CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tk Power 19.91 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 19.97 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  Alimit Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78653261 MHz 46,35 dBm 66,26 4B ~31.26 08 ~12.500 MHz “5.000 MRz | 100.000 kHz 784 68478 MHz ~50.55 oBm 7052 dE 3552 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz 21,21 dBm 4112 dB -16.12 dB -5.000 MHz -2.500 MHz | 100.000 kHz 78881522 MHz -45.88 dBm -69.85 dB -44.85 dB
2,500 MHz 5.000MHz | 100.000kHz  757.36594 MHz -50.11 dém -70.02 d& -45.02 dB 2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -22.35 dBm -42.33 dB -17.33dB
5,000 MHz 12,500 MHz | 100.000 kHz | B00.19203 MHz -50.28 dém -70.19 dB 35,19 d8 5,000 MHz 12,500 MHz | 100.000 kHz 799.46739 MHz -46.44 dBm -66.41 0B
-~ -
L JL J . L JL J

Middle Channel / Full RB

Spectrum

Ref Level 29.90 dBm__ Offset 11.10 d& Mode Swesp

@ 1Rm Max
Limit qheck rakS
20 B2
0 e
-10 dBm |
20 dim !
-2 I 1
-30 dBm {
-40 dBm ot T —
50~
-60 dBm
CF 793.0 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 20.24 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78730942 MHz ~38.21 0Bm ~58.65 dE ~23 65 dB
-5.000 MHz -2.500 MHz | 100.000 kHz 790.48188 MHz -25.40 dBm -45.64 dB -20.64 d8
2,500 MHz 5.000MHz | 100.000kHz 79551812 MHz -25.32 dBm -45.56 dB -20,56 db
5.000 MHz 12,500 MHz | 100.000 kHz 798,38043 MHz -38.35 odbm -58.60 dB 23,60 s
-
L JL J e

TEL : 886-3-327-3456 Page Number 1 A8-24 of 30
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 14 / 5SMHz / QPSK

Highest Channel / 1RB

Spectrum

(=]

Spectrum

Ref Level 25.90 dem__ Offset 11.

10 d8

Mode Sweep

Ref Level 25.90 dem__ Offset 11.10 d&

Mode Sweep

Limit Jhack Limit Jhack

20 dbm2 20 dbm2 #

[
10

0B 0B T L

104 104 I‘ !

20 dBm -20 dam ‘

-30 dem -30 dém

-40 dBm -40 dBm

i - T ——— S 50 — -

&0 dBm -60 dm

CF 795.5 MHz

691 pts

Span 25.0 MHz CF 795.5 MHz

691 pts Span 25.0 MHz

Spectrum Emission Mask
Tx Power 24.73 dBm

Tx Bandwidth 5.000 MHz

Standard: None

RBW  100.000 kHz

Spectrum Emission Mask
Tx Power 24.75 dBm

standard: None
Tx Bandwidth 5.000 MHz

RBW  100.000 kHz

L JL

L JL

Range Low | Rangeup | RBW Frequency | Power Abs | PowerRel | Alimit Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |
~12.500 MHz ~5.000 MRz | 100.000 kHz 70048188 MHz 47,96 dBm 72,69 dB ~37.60 0B ~12.500 MHz ~5.000 MRz | 100.000 kHz 79015580 MHz ~50.25 dBm ~75.00 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 792.99188 MHz -15.99 dém -40.72 dB -15.72 dB -5.000 MHz 2.500 MHz | 100.000 kHz 79251087 MHz -49.97 dém -74.72 dB
2,500 MHz 5.000MHz | 100.000kHz  759.63473 MHz -50.17 dem 74,50 dB -40.90 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -15.65 dBm -40.40 dB -15.40 dB
5,000 MHz 12,500 MHz | 100.000 kHz | 80758333 MHz -50.28 dém -75.01 dB -40.01 df 5,000 MHz 12,500 MHz | 100.000 kHz 80066304 MHz -47.93 dBm -72.68 dB 7 68 db
2 g 2 g

Highest Channel / Full RB

Spectrum

Ref Level 29.90 dBm

Offset 11.10 d&

Mode Sweep

Limit Jheck

p< 20!

20 di

-20 dBm

-30 dim

-40 dem

50 derm

-60 dBm

GF 795.5 MHz

691 pts Span 25.0 MHz

Spectrum Emission Mask

standard: None

L JL

T Power 24.19 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 79037319 MHz ~35.86 OBm ~60.05 dE ~25.05 db
-5.000 MHz -2.500 MHz | 100.000 kHz 79298188 MHz -20.24 dém 44,44 dB -19.44 d8
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -21.23 dBm -45.43 dB -20.48 db
5.000 MHz 12,500 MHz | 100.000 kHz | BO155884 MHz -39.73 dbm -53.93 db 26,93 df
JU Wi W

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 14 / 5MHz / 16QAM
Highest Channel / 1RB

Spectrum Spectrum
Ref Level 25.50 dam _ OHset 11.10 d& Mode Sweep Ref Level 25.50 dam _ OHset 11.10 d& Mode Sweep
Limit qheck Limit qheck
20 f” 20 b 20 f” 20
I !
0 de “ 0 de f ll
104 "I 104 7
-20 dBm 1 -20 dBm I
-30 dBm '\J 30 dom |
)
~40 dm LT ~40 dm o
e T J "Ry
pt ™
. TR PP u WY IR TR 1 o an IR N i B
-60 dBm -60 dBm
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 24.07 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz TH Power 24.29 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel | it Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  alimit |
~12.500 MHz “5.000 MRz | 100.000 kHz 78921377 MHz 5,24 dBm 63,31 d8 ~12.500 MHz “5.000 MRz | 100.000 kHz 789 53986 MHz 304408
+5.000 MHz -2.500 MHz | 100.000 kHz 79298188 MHz -17.05 dBm 11 d8 -5.000 MHz -2.500 MHz | 100.000 kHz 791,27899 MHz -45.31 dB
2,500 MHz 5.000MHz | 100.000kHz  758.63406 MHz -47.04 d2m 7iilde 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -15.23 dBm -14.52 dB
5,000 MHz 12,500 MHz | 100.000 kHz | B02.36594 MHz 49,59 dim -74.05 d8 5,000 MHz 12,500 MHz | 100.000 kHz | B0185870 MHz 43,94 dBm
2 g -—
L JL J L JL

Highest Channel / Full RB

Spectrum

Ref Level 29.90 dBm

Offset 11.10 d&

Mode Sweep

Limit ¢
p< 20!

heck

20 di

-10 dBm

-20 dBm

-30 dim

-40 dem

0 dem

-60 dBm

GF 795.5 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask

standard: None

L JL

T Power 23.19 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | _Frequency | Powerabs | PowerRel |  alimit |
~12.500 MHz ~5.000 MRz | 100.000 kHz 79033696 MHz ~34.22 0Bm 57.64 dB 22 64 dB
-5.000 MHz -2.500 MHz | 100.000 kHz | 792,98188 MHz 22,00 dBm -20,20 d8
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -22.56 dBm -20.76 db
5.000 MHz 12,500 MHz | 100.000 kHz | B00.73551 MHz -38.45 dbm 26,55 dB

2 g

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REP

ORT

Report No. : FG3D2803-02B

LTE Band 14 / 5MHz / 64QAM

Highest Channel / 1RB

Spectrum

(=]

Offset 11.10 d& Mode Sweep

Ref Level 29.90 d2m

Spectrum

Ref Level 25.90 dem__ Offset 11.10 d&

Mode Sweep

L JL

L JL

Limit qheck Limit qheck
20 dbm2 f' 20 dbm2 it
| |
0 de r 0 de |’ i
=10 dBm '\ =10 d@m i 4
-20 dBm -20 dBm
Ll
-30 dBm -30 dBm T
/ kY
-40 dBm -40 dBm I “Jﬂ' V\,“Jh
i A a0 i valu ~
0 dBm -60 dBm
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.19 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tk Power 23.01 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel | AL Range Low | Rangeup | RBW | __Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz ~5.000 MRz | 100.000 kHz | 700.33636 MHz 3,16 dBm 72,35 dB ~37.35 B ~12.500 MHz “5.000 MRz | 100.000 kFz 787 34565 MHz 7342 dB 38,42 0B
-5.000 MHz -2.500 MHz | 100.000 kHz 792.99188 MHz -16.15 dBm -39.33 d8 -14.33 dB -5.000 MHz 2.500 MHz | 100.000 kHz 79113406 MHz - -46.23 dB
2,500 MHz 5.000MHz | 100.000kHz  758,30797 MHz -43.48 dem -72.67 dB 4767 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -15.85d8
5,000 MHz 12,500 MHz | 100.000 kHz | B02.14855 MHz -50.19 dém -73.37 dB 38,37 d8 5,000 MHz 12,500 MHz | 100.000 kHz | BO0.77174 MHz 6.42 df
- -

Highest Channel / Full RB

Spectrum

Ref Level 29.90 dBm

Offset 11.10 d&

Mode Sweep

L JL

@ 1Rm Max
Limit qheck PafS
20 B2
0 e
-10 dBm
-20 dBm
-30 dBm
i, |
-40 dem: = =
50 dem
-60 dBm
CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None
T Power 22,22 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz ~5.000 MRz | 100.000 kHz 79033696 MHz ~34.56 0Bm 56,77 dB 217748
-5.000 MHz -2.500 MHz | 100.000 kHz 792,98188 MHz 22.31 dBm -44.53 dB -19.53 d8
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -23.30 dBm 46,02 dB -2102dB
5.000 MHz 12,500 MHz | 100.000 kHz | B00.51812 MHz -37.59 dbm -59.80 db 24.80 ol
-
Wy e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 14 / 5MHz / 256 QAM

Highest Channel / 1RB

Spectrum

(=]

Spectrum

Ref Level 25.90 dem__ Offset 11.10 d& Mode Sweep

Ref Level 25.90 dem__ Offset 11.10 d&

Mode Sweep

L JL

Limit qheck Limit qheck
20 dbm2 fl 20 dbm2
i 0 i
0 de | 0 de ‘[
I I
-10 dem I -10 dem ‘I
| |
-20 dBm -20 dBm F
-30 dBm t\ -30 dBm
R ) |
~40 dam: i . i ~40 dam: { !
- 1 H A | — I | S0 , A AW )
-60 dBm -60 dBm
CF 795.5 MHz 691 pts Span 25.0 MHz CF 795.5 MHz 891 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tk Power 19.90 dBm Tx Bandwidth 5.000 MHz RBW 100.000 kHz Tx Power 19.88 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  alimit | Range Low | Rangeup | RBW | __Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 78906884 MHz 46,26 dBm E EE) 311608 ~12.500 MHz “5.000 MRz | 100.000 kHz 789 61232 MHz ~50.34 oBm 7022 dE
-5.000 MHz -2.500 MHz | 100.000 kHz 792.99188 MHz 21,89 dBm 4179 d8 -16.79 dB -5.000 MHz 2.500 MHz | 100.000 kHz 791,20652 MHz -50.28 dBm -70.16 dB
2,500 MHz 5.000MHz | 100.000kHz  759.72101 MHz -50.16 dem -70.05 d& -45.05 dB 2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -22.45 dBm -42.34 dB
5,000 MHz 12,500 MHz | 100.000 kHz | B07.94565 MHz -50.23 dém -70.13 dB 35.13 d8 5,000 MHz 12,500 MHz | 100.000 kHz | B0195739 MHz -45.54 dBm 6542 dB
- -

JL

Highest Channel / Full RB

Spectrum

Ref Level 29.90 dBm

Offset

11.10 dB Mode Swesp

Limit ¢
p< 20!

heck

20 di

GF 795.5 MHz

691 pts

Span 25.0 MHz

Spectrum Emission Mask

standard: None

T Power 20.28 dBm Tx Bandwidth 5.000 MHz RBW 100,000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  Alimit
~12.500 MHz “5.000 MRz | 100.000 kHz 79026449 MHz ~37.25 dBm 5753 dB 22,53 dB
-5.000 MHz -2.500 MHz | 100.000 kHz | 792,98188 MHz 25,23 dBm -45.51 dé -20,51 da
2,500 MHz 5.000MHz | 100.000kHz 79801812 MHz -26.07 dBm ~46.35 dB -21.35d6
5.000 MHz 12,500 MHz | 100.000 kHz | B00 59928 MHz -37.81 dbm -58.10 dB 23.10 B
( JU J Wi W

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 29,90 dBm Offset 11,10 dB Mode Sweep

Ref Level 22.90 dBm

Offset 11.10 dB Mode Sweep

@ 1Rm Max [®1Rm Max

Limit ¢heck PABES Limit ¢heck PAES
20 dgn:?nn 20 UE SELL
10 dBm 10 dB
0 derr 1 0 dém |
-10.d8 } |l -10 dBm I ‘\
-20 dBm { -20 dBm ! i
-30 dBir - = -30 dBm — =

. .

-~ . M — oy

40 — IV e -40 dBm - . =]
I A - [

50 B - -50.dem= —
-0 dBm -50 dBm
CF 793.0 MHZ 691 pts Span 50.0 MHz | (| CF 793.0 MHz 691 pts Span 50.0 MHz

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask

T Power 24.03 dBm RBW 100.000 kHz

Spectrum Emission Mask
Tx Power 23.05dBm

Standard: None

T Bandwidth 10.000 MHz RBW 100.000 kHz

: 2B.MAY.Z024  07:

Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 78296377 MHz -38.73 dBm -62.75 de -27.75 dB -25.000 MHz -10,000 MHz | 100.000 kHz 782.96377 MHz -39.11 dBm -62.16 d8 -27.16 dB
-10.000 MHz -5.000 MHz | 100.000 kHz 757.96377 MHz -26.85 dBm 5088 dB -25.88 dB -10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -28.91 dBm -51.96 d& -26.96 dB

5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -26.56 dBm -50.56 db -25.56 d& 5.000 MHz 10000 MHz | 100.000 kHz 798.03623 MHz -29.12 dBm -52.16 dB -27.16 dBb
10.000 MHz 25.000 MHz | 100.000 kHz 803.03623 MHz -38.65 dém -62.68 da -27.68 d& 10.000 MHz 25,000 MHz | 100.000 kHz 803.03623 MHz -37.95 dBm -51.00 dB -26.00 dB
—
L )i ) QD e [ )i ] [T ]

: ZBLMAY.2024

LTE Band 14 / 10MHz / 64QAM

LTE Band 14 / 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 29,90 dBm Offset 11,10 dB Mode Sweep

pectru

Ref Level 22.90 dBm

Offset 11.10 dB Mode Sweep

@ 1Rm Max [®1Rm Max

Limit Gheck PABES Limit ¢heck PAES
20 dgn:?nn 20 UE SOl
10 dem 10 dB

SN
0 dn — "'”l 0 dém — ‘
-10 dBi J l -10 dBm
-20 dBm -20 dBm l
30 de 30 dém '
o S .

5 - - J S

40d — e 40 dBm — W ——y
7 T L v e

B = ||} = - =

dBm -50 dBm
CF 793.0 MHz 691 pts Span 50.0 MHz | || CF 793.0 MHz 691 pts Span 50.0 MHz

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask

T Power 22.10 dBm RBW 100.000 kHz

Spectrum Emission Mask
Tx Power 19.99 dBm

Standard: None

T Bandwidth 10.000 MHz RBW 100.000 kHz

Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-25.000 MHz -10.000 MHz | 100.000 kHz 78296377 MHz -40.13 dBm -62.23 d8 -27.23 dB -25.000 MHz -10,000 MHz | 100.000 kHz 782.96377 MHz -42.13 dBm -62.12 d8 -27.12 dB
-10.000 MHz -5.000 MHz | 100.000 kHz 757.96377 MHz -31.81 dBm 53,90 dB 28,90 dB -10.000 MHz -5.000 MHz | 100.000 kHz 787.96377 MHz -33.89 dBm -53.88 d& -28.88 dB

5.000 MHz 10.000 MHz | 100.000 kHz 798.03623 MHz -31.24 dém -53.33dB -28.33 dB 5.000 MHz 10000 MHz | 100.000 kHz 798.03623 MHz -33.45 dBm -53.43 dB -28.43 db
10.000 MHz 25.000 MHz | 100.000 kHz 803.03623 MHz -38.77 dém -60.87 d8 -25.87 d& 10.000 MHz 25,000 MHz | 100.000 kHz 803.25362 MHz -39.67 dBm -55.66 dB -24.66 dB
—
L ]_[ J [ CERREEE ] L ]_[ ) BERRAEED e
TEL : 886-3-327-3456 Page Number : A8-29 of 30
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ssamon . FCC RADIO TEST REPORT Report No. : FG3D2803-02B
Frequency Stability
Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0049
40 Normal Voltage 0.0025
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0115
0 Normal Voltage 0.0008
PASS
-10 Normal Voltage 0.0019
-20 Normal Voltage 0.0149
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0063
20 Normal Voltage 0.0000
20 Battery End Point 0.0054
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A8-30 of 30
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.26 5.51 6.38 6.52 PASS
TEL : 886-3-327-3456 Page Number 1 A9-1 of 33

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 12,00 db Ref Level 30.00 cbm  Offset 12,00 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
=g =
0. e 0. —
5 S T
5 S
0.0 - = 0.0 T =
i Y
Y L}
1E-03 E 1E-03 Y
|
1E-04 1E-04 |
1E- - - 1E- l X
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 22,79 dem 27,16 dBm 4.37 da 2.32 08 .94 0B .26 0B .35 08 Trace 1 [ 2178 dem 27,54 dBm 5.76 d8 2.95 d8 4.90 d8 5.51d8 5.68 08
Marker Marker
)i J R il ] W e
Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 12,00 db Ref Level 30.00 cbm  Offset 12,00 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
5 = "'“‘:-\.__
o R o R
5 HHnE
0.0 . 0.0 .
1E-03 AN 1E-03 -
% 5
\
1E-04 u 1E-04 %
Y 4
1E % 1E- i
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 20,50 dem 27,60 dBm 7.11d8 .07 6B 513 dB 5.38 0B 5.87 08 Trace 1 | 18,71 dem 26,64 dBm 8.13 d8 3.10 d8 5.13 d8 5.52 d8 7.71 8
Marker Marker
)i J R il ] SRR w0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.31 1.33 3.06 2.98 5.00 4.94 9.75 9.83 | 1450 | 14.38 | 19.06 | 19.30
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.30 1.31 3.02 3.08 4.97 4.97 9.81 9.76 | 1441 | 14.35 | 18.86 | 19.06
TEL : 886-3-327-3456 Page Number 1 A9-3 of 33
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG

3D2803-02B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 12,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12.00 db = RBW 30 kHz
o Att 30dE SWT  1ims @ VBW 100kHz Mede Sweep o Att a0de SWT  1ims @ VBW 100 kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 18.41 aBm LY 16.60 dBm
- — e l.mmln?urr.lnwat:\“l; - hat - 1.8797 ?zr-unu;:u;
A A PHR s . A oty e BB, .
- PRGN (ke 1317500000 MHz o per=ir AT e g \ 1.331500000 MHZ,
Qfactor |\ 1427.0 Q factor 1411.8
o d 4 0 di I
t—
Lk Y
04 10 d —
v A
20d 7 20d AT .
i ~ A
30 30
T B
7 5
40 d 0 db
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L.EBO0196 GHz 18.41 dam nd8 down 15175 MHz ML 1.B707594 GHz 16.68 dam nd8 down 13315 MHz
T1 1 18793287 GHz -7.48 dBm nd8 26.00 dB T1 L 18793455 GHz -9.26 dBm nd8 26,00 d8
T2 1 1 BBOR462 GHz -7.84 dBm qQ factor 1427.0 T2 1 18806769 GHz -9.47 dam qQ factor 1411.8
L L J L L J e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
. MI[1] 19.83 dBm)| ™MI[1] 19.48 dBm
20 [ 187883720 GHz| 20 188084520 GHz
D e T 26.00 dB s e gt g NI b a1, 26.00 dB
104 Hue \ 3.062900000 MHz| 10 4 ,J B i\ 2.985000000 MHZ|
Q factor 613.4) 7 Q factor 630.1
od 0d f
-10 df lﬂ], -10 d ; n M
Y L ¥
204 Hl et e, 204 u,
= L "L =l _]' AUV WI
I, P g gy
g L W] 30,70 e}
e v A0
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B788372 GHz 19.83 dBm nd@ down 3.0629 MHz M1 1.8808452 GHz 19.48 dBm nd@ down 2,985 MHZ
T1 1 18784476 GHz -5.68 dBm nd8 26.00 dB T1 L 1.8785075 GHz -7.21 dBm nd8 26,00 d8
T2 1 1.B815105 GHz -6.27 dBm Q factor 613.4 T2 1 1.8814925 GHz -8.12 dBm Q factor 630.1
L I 4 L [S JL 4 -
Spectrum s vectrum &
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.73 dBm)| MI[1] 16.70 dBm
1 1.88120900 GHz 1 1.87860100 GHz,
20 M 20
o nde 26.00 dB Y. : ndB 26.00 dB
- P i bt A Al ki - (2 5.005000000 MHz o B i T prr Yot PR 4.945000000 MHZ]
I Q fac 275.9) Ji Q factor 379.9
J J
od 0 d
W
10 df e -10 di
W
204 ——foteed 20 d N T S
At T LT B = Vg oo
4t s [ 36 Ap
Fad LA i
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1881209 GHz 16.73 dam nd8 down 5,005 MHz ML 1878601 GHz 16.70 dam nd8 down 4.945 MHZ
T1 1 LB77532 GHz -9.26 dBm nd8 26.00 dB T1 L 1.877532 GHz -9.35 dBm nd8 26,00 d8
T2 1 1882537 GHz -9.55 dBm Q factor 375.9 T2 1 1.882478 GHz -8.99 dBm Q factor 379.9
L I 4 L [S JL 4 -
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